w £ ) | wxmemzrormmssm,
|K- | BRI, B HIH TR
ITEM# 9380 e

T

OWNER'S INSTRUCTIONS MANUAL

Gas tank cover
User's Guide and Instruction
Manual

Accessories of Gas Tank Cover:
part A. Hardware

ltem Picture Description Qty

1

o Bolt (1/4*35MM) 12
3 M6 W asher 12

Bolt (M4*14MM) 4

4 " Allen Wrench (M4) 1
5 H Allen Wrench 1
(M2.5)

PartB. ASSEMBLYINSTRUCTIONS

/B
Attach panel (A) and the panel (B)
to the panel (C) using 4pcs of

Bolts

(2) and 4pcs M6 washer (3)with
Allen Wrench (4). Do not fully
tighten.




Attach panel (D) to thepanel(A)

(2) and 4pcs M6 washer (3)

with Hex Bolt Driver (4).

the bottom of the gas tank
Fully tighten.

Attach metal stand (E) to
cover using 4pcs of Bolts

Af
il
¢~
N.

and the panel (B) using 4pcs of
Bolts (2) and 4pcs M6 washer
(3) with allen wrenches (4).

Fully tighten.

AT

[

\..*

i

o b
—m =
2 .frw’u ™ - ,f

Es.

R xm\ i

1

SRS



i ;’“ ﬂ-ﬂ
i
il

-— -—- 0 -—-—
_ﬂ--ﬂ-—--—-—-—- .
[,

_.._.._%w._ -_ww..-u_ R
R
B

m_ \RRAHAR!

--—-—--——--—
LR
e
1 Y -—- ﬂ-—- --‘--—

HHHAH AR AR R HARH

.—-—- -—-—- -—- ufuls -—-—_ AR HR

Attach panel (F) to the panel

(C) using 4pcs of Bolts (1) with
Allen Wrench (4).Fully tighten.



After all bolts are tightened,

NN
]"'\u‘\\\su\\l‘u v \
N EE \ :
e you can use it!
'1*\::\\‘%$| \ |\|§|‘W¥.

e

R .:}}. .\** *Il I

[
NN
o

RN NN v
"“S}\\%\‘$¥ R \ﬁ:‘ A

\n\n

RN

RN N

L e
PR

S




